Test Report No.: XMHL20060035760T Date: Jun. 25, 2024 Page 1 of 2

SHANGHAI EASCO ELECTRICAL CO.,LTD.
N-7 No.105 Lane 1159 Kangiao East Road Pudong New District Shanghai China

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description
Buyer

Manufacture

Supplier

Country of Destination
Sample Receiving Date
Test Performing Date
Test Performed

Test Resuli(s)

: PVC WIRE DUCT

: GLOBAL

: SHANGHAI EASCO ELECTRICAL CO.,LTD.

: SHANGHAI EASCO ELECTRICAL CO.,LTD.

: GLOBAL

: Jun. 18, 2024

: Jun. 18, 2024 to Jun. 25, 2024

. Selected test(s) as requested by applicant

: For further details, please refer to the following page(s)

Signed for and on behalf of
Xiamen Branch, SGS-CSTC Co., Ltd.

e/ la

Beck Hong
Approved Signatory
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Test Conducted: As per client’s requirements.

Tested Sample: 1 Piece

Test Results: refer to below table

Test item Test method

Test requirements Test result

High and low SGS In House
temperature test Method

High temperature resistance 70°C for 10 hours
Low temperature resistance -40°C for 10 hours PASS

Check the sample for any damage or other
defects that can affect the function After the test.

Sample photo(s):

Sample as received

bEATRRRRGS

bvoanibned

Sample after test

The testing report/certificate only refers to the sample(s) tested.

***End of Report™**
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